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FCC RF Test Report

APPLICANT : TCL Communication Ltd.

EQUIPMENT : GSM Quad-band / UMTS Quad-band / LTE
hepta-band mobile phone

BRAND NAME : alcatel

MODEL NAME : 6055A

MARKETING NAME : IDOL4

FCCID : 2ACCJA018

STANDARD : FCC 47 CFR Part 2, 22(H), 24(E), 27(L)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product testing was completed on Aug. 06, 2016. We, SPORTON INTERNATIONAL
(KUNSHAN) INC., would like to declare that the tested sample has been evaluated in
accordance with the test procedures given in ANSI / TIA / EIA-603-D-2010 and has been in
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL (KUNSHAN) INC., the test report shall not be
reproduced except in full.
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REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE
This report is for 6055A which is the variant product
of 6055U. According to the product equality
declaration as Appendix D which is provided by
applicant, Based on the similarity between two
FG670106A Rev.01 | PP nrarty bev o Aug. 09, 2016
products, only update Radiated Spurious Emission
test data for all Bands, the other test result is not
affected; all test cases were leveraged on original
report (Sporton Report Number FG642504A).
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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
Conducted Output .
3.4 §2.1046 Reporting Only PASS -
Power
Peak-to-Average
3.5 §24.232(d) : <13dB PASS -
Ratio
§2.1049
§22.917(b) . . )
3.6 Occupied Bandwidth Reporting Only PASS -
§24.238(b)
§27.53(g)
§2.1051
§22.917(a) Band Edge
3.7 < 43+10log10(P[Watts]) | PASS -
§24.238(a) Measurement
§27.53(h)
§2.1051
§22.917(a) L
3.8 Conducted Emission | < 43+10log10(P[Watts]) | PASS -
§24.238(a)
§27.53(h)
§2.1055 < 2.5 ppm for Part 22
§22.355 -
Frequency Stability for
3.9 §2.1055 PASS -
Temperature & Voltage| )
§24.235 Within Authorized Band
§27.54
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Report
FCC Rule Description Limit Result Remark
Section

Effective Radiated

§22.913(a)(2) < 7 Watts PASS -
Power

Equivalent Isotropic

24.232(c 2 Watts PASS -
4.4 S © Radiated Power <

Equivalent Isotropic

§27.50(d)(4) < 1 Watts PASS -
Radiated Power

§2.1053
§22.917(a) Field Strength of

Under limit

4.5 , o < 43+10log10(P[Watts]) | PASS | 26.64 dB at
§24.238(a) Spurious Radiation
1672. MH
§27.53(h) 672.000 MHz
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1 General Description
1.1 Applicant

TCL Communication Ltd.
5F, C building, No. 232, Liang Jing Road ZhangJiang High-Tech Park, Pudong Area Shanghai, P. R.
China. 201203

1.2 Manufacturer

TCL Communication Ltd
5F, C building, No. 232, Liang Jing Road ZhangJiang High-Tech Park, Pudong Area Shanghai, P. R.
China. 201203

1.3 Product Feature of Equipment Under Test

Product Feature
GSM Quad-band / UMTS Quad-band / LTE hepta-band

Equipment mobile phone
Brand Name alcatel
Model Name 6055A
Marketing Name IDOL 4
FCCID 2ACCJA018

GSM/GPRS/EGPRS/WCDMA/HSPA/

HSPA+(16QAM uplink is not supported)/LTE/NFC/

WLAN 2.4GHz 802.11b/g/n HT20/HT40/

EUT supports Radios application WLAN 5GHz 802.11a/n HT20/HT40/

WLAN 5GHz 802.11ac VHT20/VHT40/VHT80/

Bluetooth v3.0+EDR/ Bluetooth v4.0 LE/

Bluetooth v4.2 LE

Conducted: 014658000003961 for 22H.24E
014658000003755 for 27L

IMEI Code Radiation: 014658000003870 for Battery 1
014658000006691 for Battery 2
ERP/EIRP: NA
HW Version PIO
SW Version 4D26
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

GSM/GPRS/EDGE:

850: 824.2 MHz ~ 848.8 MHz

1900: 1850.2 MHz ~ 1909.8MHz
Tx Frequency WCDMA:

Band V: 826.4 MHz ~ 846.6 MHz
Band Il: 1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz

GSM/GPRS/EDGE:

850: 869.2 MHz ~ 893.8 MHz

1900: 1930.2 MHz ~ 1989.8 MHz
Rx Frequency WCDMA:

Band V: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz
GSM/GPRS/EDGE:

850: 32.56 dBm

1900: 30.18 dBm

Maximum Output Power to Antenna WCDMA:

Band V: 23.48 dBm

Band Il:  23.25 dBm

Band IV: 23.53 dBm

Antenna Type Loop Antenna

GSM: GMSK

GPRS: GMSK

EDGE: GMSK / 8PSK
Type of Modulation WCDMA: QPSK (Uplink)

HSDPA: QPSK (Uplink)
HSUPA: QPSK (Uplink)
HSPA+: 16QQAM (Uplink is not supported)
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1.5 Specification of Accessory

Specification of Accessory for 6055U

Brand Name alcatel Model Name |UC13US
AC Adapter Power Rating I/P: 100-240Vac, 500mA, O/P: 5Vdc, 2000mA

P/N CBAO0059AG8C1

Brand Name ALCATEL Model Name [TLp026EJ
Battery 1 onetouch

Power Rating 3.85Vdc, 2610mAh

Brand Name ALCATEL Model Name [TLp026E2
Battery 2 onetouch

Power Rating 3.84Vdc, 2610mAh

Brand Name N/A IModel Name [CDA0000049C2
USB Cable - - . -

Signal Line Type 1.0m shielded without core

Specification of Accessory for 6055A

Brand Name alcatel Model Name (UC13US
AC Adapter 1 Power Rating I/P: 100-240Vac, 500mA, O/P: 5.0Vdc, 2A
Manufacturer Aohai P/N CBAOO59AGAC4
Brand Name alcatel Model Name (UC13US
AC Adapter 2 Power Rating I/P: 100-240Vac, 500mA, O/P: 5.0Vdc, 2A
CBAO0059AGAC2
Manufacturer TENPAO P/N CBAOO59AGAC2
Brand Name ALCATEL onetouch Model Name TLpO026E2
Battery Power Rating 3.84Vdc, 2610mAh
Manufacturer SCuUD P/N CAC2610002C2
Brand Name N/A Model Name |CDA0000043C8
USB Cable 1 Signal Line Type 1.01m shielded without core
Manufacturer PUAN P/N N/A
Brand Name N/A Model Name |[CDA0000043C2
USB Cable 2 Signal Line Type 1.00m shielded without core
Manufacturer Shenghua \P/N \N/A

1.6 Modification of EUT

No modifications are made to the EUT during all test items.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958
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1.7 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator

Maximum | Frequency
Type of Emission

FCC Rule System ERP/EIRP | Tolerance
Modulation Designator

(W) (ppm)

Part 22 GSM850 GSM GMSK 0.7499 0.0120 ppm | 242KGXW
Part 22 GSM850 EDGE class 8 8PSK 0.1910 0.0072 ppm | 244KG7W
Part 22 | WCDMA Band V RMC 12.2Kbps QPSK 0.0885 0.0108 ppm | 4M12F9W
Part 24 GSM1900 GSM GMSK 1.6181 0.0027 ppm | 242KGXW
Part 24 GSM1900 EDGE class 8 8PSK 0.6699 0.0191 ppm | 247KG7W
Part 24 | WCDMA Band Il RMC 12.2Kbps QPSK 0.3467 0.0053 ppm | 4M12F9W
Part 27 | WCDMA Band IV RMC 12.2Kbps QPSK 0.3614 0.0058 ppm | 4M13F9W

1.8 Testing Location

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.
No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China
TEL: +86-0512-5790-0158

FAX: +86-0512-5790-0958

Test Site Location

Sporton Site No.

Test Site No.
THO1-KS

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.
TEL: +886-3-3273456 / FAX: +886-3-3284978

Sporton Site No.

Test Site Location

FCCI/IC Registration No.

Test Site No.

03CH13-HY
Note: The test site complies with ANSI C63.4 2014 requirement.

TW1098/4086H

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958
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1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

’ 47 CFR Part 2, 22(H), 24(E), 27(L)

’ ANSI/TIA/ EIA-603-D-2010

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

Remark:
1. Al test items were verified and recorded according to the standards and without any deviation

during the test.
2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band II.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
m EDGE class 8 Link m EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link m EDGE class 8 Link
WCDMABandV | @ RMC 12.2Kbps Link ® RMC 12.2Kbps Link
WCDMA Band Il | ® RMC 12.2Kbps Link ® RMC 12.2Kbps Link
WCDMA Band IV | ® RMC 12.2Kbps Link B RMC 12.2Kbps Link
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT(Adapter) EUT(USB Cable)

Dipole Antenna

(@)
EUT
EUT(Earphone)

fe—————N

fe———1

System Simulator
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2.3 Support Unit used in test configuration

Item |[Equipment Trade Name |Model No. FCCID |Data Cable (Power Cord
1. |System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. |DC Power Supply |GW INSTEK |GPD-2303S [N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.5 dB and a 10dB attenuator.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=45 +10 = 14.5 (dB)

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : 2ACCJA018
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

B

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

: Power Divider
System Simulator - o)

EUT

LELE

Spectrum Analyzer

3.2.3 Frequency Stability

ystem Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power

3.4.1 Description of the Conducted Output Power

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.4.2 Test Procedures

—_

The transmitter output port was connected to the system simulator.

2.  Set EUT at maximum power through system simulator.
3. Select lowest, middle, and highest channels for each band and different modulation.
4. Measure the maximum burst average power for GSM and maximum average power for other
modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

—

The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.
The EUT was connected to spectrum analyzer and system simulator via a power divider.

Set EUT to transmit at maximum output power.

P 0D

When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.
5. Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.

Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement
3.6.1 Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

2.  The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
5. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P) ] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P) ] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

2. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
4. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

Ant. feed
point

RX Antenna

1
Metal Full Soldered Ground Plane

System Simulator

4.2.2 For radiated test above 1GHz

Metal Full Soldered Ground Plane

System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

[

Spectrum Analyzer ! Receiver

Spectrum Analyzer / Receiver
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4.4 Effective Radiated Power and Effective Isotropic Radiated Power
Measurement

4.4.1 Description of the ERP/EIRP Measurement

The substitution method, in ANSI/ TIA/ EIA-603-D-2010, was used for ERP/EIRP measurement, and
the spectrum analyzer configuration follows KDB 971168 D01 Power Meas. License Digital Systems
v02r02. The ERP of mobile transmitters must not exceed 7 Watts (Cellular Band) and the EIRP of
mobile transmitters are limited to 2 Watts (PCS Band) and 1 Watts (AWS Band).

4.4.2 Test Procedures

1.

The testing follows FCC KDB 971168 D01 v02r02 Section 5.2.1. (for CDMA/WCDMA),
Section 5.2.2.2 (for GSM/GPRS/EDGE) and ANSI / TIA-603-D-2010 Section 2.2.17.

The EUT was placed on a non-conductive rotating platform (0.8 meters for frequency below
1GHz and 1.5 meter for frequency above 1GHz) in a semi-anechoic chamber. The radiated
emission at the fundamental frequency was measured at 3 m with a test antenna and a
spectrum analyzer with RMS detector per ANSI C63.26 section 5.2.7.

During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power. The maximum emission was recorded from
analyzer power level (LVL) from the 360 degrees rotation of the turntable and the test
antenna raised and lowered over a range from 1 to 4 meters in both horizontally and
vertically polarized orientations.

Effective Isotropic Radiated Power (EIRP) was measured by substitution method according
to TIA/EIA-603-D. The EUT was replaced by the substitution antenna at same location, and
then a known power from S.G. was applied into the dipole antenna through a Tx cable, and
then recorded the maximum Analyzer reading through raised and lowered the test antenna.
The correction factor (in dB) = S.G. - Tx Cable loss + Substitution antenna gain - Analyzer
reading. Then the EUT's EIRP was calculated with the correction factor, EIRP = LVL +
Correction factor and ERP = EIRP - 2.15. Take the record of the output power at

substitution antenna.
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GSM/GPRS/EDGE WCDMA/HSPA
SPAN 500kHz 10MHz
RBW 10kHz 100kHz
VBW 30kHz 300kHz
Detector RMS RMS
Trace Average Average
Average Type Power Power
Sweep Count 100 100
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4.5 Field Strength of Spurious Radiation Measurement

4.5.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

4.5.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

2. The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

7. Ahorn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

Instrument | Manufacturer | Model No.| Serial No. | Characteristics Cal::l))ar:zetion Test Date Due Date Remark
SA‘?ZT;ZT R&S FSV40 | 101040 | 10Hz~40GHz [Sep. 10,2015 ?;_126472:011% Sep. 09, 2016 (CTogg:'C}g
g::;";i'r TenBillon | TTC-B3S | TBN-960502 | -40~+150°C  |Oct. 24, 2015 ’X’g-r_1264722001166~ Oct. 23, 2016 (CT°|S'§1“C}ZC;
SA?ZT;ZT Keysight N9O10A | MY55370526 N/A Mar. 14, 2016 A:Sé_osé,z;?g Mar. 13, 2017 (osngzifgjjv)

BilogAntenna|  TESEQ | CBL6111D| 37059 30MHz~1GHz |Dec. 29, 2015 A:nggg;fg Dec. 28, 2016 (022:?2?:\()

Horn Antenna |SCHWARZBECK ;Bz';g 9120D-1328 | 1GHz ~ 18GHz |Nov. 02, 2015 A:Sé_osé,z;i; Nov. 01, 2016 (ongﬂfgij)

Horn Antenna | SCHWARZBECK BBHAE\)9120 9120D-1241 | 1GHz ~ 18GHz | Apr. 25, 2016 A:Sé_ojéf;?g Apr. 24, 2017 (o:;ﬂ?;ﬂy)

SH';nEt::n:om SCHWARZBECK | BBHA 9170 BBHAZ17057 18GHz ~ 40GHz |Apr. 15,2016 A:Sé_oié,zg?g Apr. 14, 2017 (oggaifg?:\()

SH';nEt::n:om SCHWARZBECK| BBHA 9170 BBHAiﬁoss 18GHz- 40GHz |Nov. 02, 2015 A:Sé_o(?é,zg?g Nov. 01, 2016 (oggaifg?:\()
Amplifier Sonom:r;'tnsmm 310N 187282 10MHz~1GHz  |Dec. 31, 2015 A:Sé_ojéf;?g Dec. 30, 2016 (osgﬂfgjjv)
Preamplifier MITEQ 12'\1/';:(;;2;8_01 1590074 | 1GHz~18GHz |Jun. 27, 2016 A:Sé_ojéf;?g Jun. 26, 2017 (O:;ﬂf;_og\()
Preamplifier MITEQ JOS:;;;(;? 1840917 | 18GHz ~ 40GHz |Jun. 14,2016 A:Sé_o(?é,zg?g Jun. 13, 2017 (oggaifg?:\()
Preamplifier Keysight 83017A |MY53270147 | 1GHz~26.5GHz |Jan. 30, 2016 A:Sé_o(?é,zg?g Jan. 29, 2017 (oggaifg?:\()
Controller EMEC EM1000 N/A Con;rzln?:\;g:ble N/A A:SQ _Ojéi); 166N N/A (Osgﬂfg_og\()
G::i:;'or Zz::zri SMF100A | 101107 | 100kHz~40GHz |May 19, 2016 A:g;j;g;?g May 18, 2017 (o?gﬂfgjjv)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A A:Sé_ojé,z:;?; N/A (03Rg:i1agf’:w

Antenna Mast EMEC AM'S_SB'450 N/A 1m~4m N/A A:Sé_ojé,z:;?; N/A (03R§:i1agf’:w

NCR: No Calibration Required
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6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.1dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1GHz ~ 18GHz)
Measuring Uncertainty for a Level of 3.5dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18GHz ~ 40GHz)
Measuring Uncertainty for a Level of 3.9dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)

Band GSM850 GSM1900

Channel 128 189 251 512 661 810
Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 32.52 32.56 32.50 30.12 30.17 30.18
GPRS class 8 32.51 32.54 32.49 30.10 30.14 30.15
GPRS class 10 31.14 31.23 30.92 28.42 28.46 28.52
GPRS class 11 29.36 29.50 29.24 26.86 26.75 26.75
GPRS class 12 27.90 28.05 28.01 25.55 25.70 25.71
EGPRS class 8 26.63 26.61 26.69 25.72 25.77 25.80
EGPRS class 10 25.54 25.54 25.60 24.64 24.69 24.72
EGPRS class 11 23.72 23.73 23.84 23.05 23.05 23.05
EGPRS class 12 22.06 22.10 22.22 21.41 21.43 21.45

Conducted Power (*Unit: dBm)

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : 2ACCJA018

Band WCDMA Band V WCDMA Band Il WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 | 1852.4 | 1880 | 1907.6 | 1712.4 | 1732.6 | 1752.6
AMR 12.2K 23.40 | 23.44 | 23.45 | 23.20 | 23.23 | 23.20 | 23.44 | 23.45 | 23.51
RMC 12.2K 23.42 | 23.47 | 23.48 | 23.22 | 23.25 | 23.23 | 23.45 | 23.46 | 23.53
HSDPA Subtest-1 | 21.38 | 21.36 | 21.40 | 21.20 | 21.38 | 21.28 | 21.39 | 21.38 | 21.47
HSDPA Subtest-2 | 21.40 | 21.45 | 21.42 | 21.31 | 21.43 | 21.29 | 21.40 | 21.43 | 21.58
HSDPA Subtest-3 | 21.38 | 21.43 | 21.39 | 21.35 | 21.34 | 21.30 | 21.40 | 21.39 | 21.53
HSDPA Subtest-4 | 21.38 | 21.43 | 21.39 | 21.35 | 21.34 | 21.37 | 21.39 | 21.39 | 21.53
HSUPA Subtest-1 | 22.39 | 22.45 | 22.38 | 22.02 | 22.04 | 22.10 | 21.97 | 22.24 | 22.32
HSUPA Subtest-2 | 20.38 | 20.43 | 20.47 | 20.07 | 20.15 | 20.08 | 20.13 | 20.19 | 20.25
HSUPA Subtest-3 | 21.41 | 21.47 | 21.38 | 21.11 | 21.15 | 20.12 | 21.17 | 21.28 | 21.33
HSUPA Subtest-4 | 20.39 | 20.44 | 20.47 | 20.06 | 21.15 | 20.11 | 20.23 | 20.28 | 20.35
HSUPA Subtest-5 | 22.30 | 22.40 | 22.30 | 22.00 | 22.10 | 22.00 | 22.10 | 22.20 | 22.30
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Peak-to-Average Ratio

Mode GSM850 Limit: 13dB
Mod. GSM(dB) EDGE class 8(dB) Result
Lowest CH 0.26 3.33
Middle CH 0.26 3.48 PASS
Highest CH 0.26 3.39
Mode GSM1900 Limit: 13dB
Mod. GSM(dB) EDGE class 8(dB) Result
Lowest CH 0.23 3.22
Middle CH 0.23 3.33 PASS
Highest CH 0.23 3.13
Mode WCDMA Band V(dB) WCDMA Band li(dB) WCDMA Band IV(dB) I;':,:;'é
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.10 2.90 2.72
Middle CH 3.16 2.87 3.04 PASS
Highest CH 3.13 2.61 2.99
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GSM850 (GSM)

GSM850 (EDGE class 8)
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GSM1900 (GSM)

GSM1900 (EDGE class 8)
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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e % FCC RF Test Report

SPORTON LAB.

Report No. : FG670106A

WCDMA Band IV (RMC 12.2Kbps)
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=auenise. FCC RF Test Report Report No. : FG670106A

26dB Bandwidth

Mode GSM850
Mod. GSM(MHz) EDGE class 8(MHz)
Lowest CH 0.316 0.314
Middle CH 0.311 0.317
Highest CH 0.316 0.314
Mode GSM1900
Mod. GSM(MHz) EDGE class 8(MHz)
Lowest CH 0.310 0.307
Middle CH 0.314 0.312
Highest CH 0.311 0.313
Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.69 4.71 4.72
Middle CH 4.69 4.70 4.70
Highest CH 4.69 4.74 4.71
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ea FCC RF Test Report Report No. : FG670106A

SPORTON LAB.

GSM850 (EDGE class 8)

GSM850 (GSM)
Lowest Channel
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ee FCC RF Test Report

SPORTON LAB.

Report No. : FG670106A

GSM1900 (GSM)

GSM1900 (EDGE class 8)
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ea FCC RF Test Report Report No. : FG670106A

SPORTON LAB.

WCDMA Band Il (RMC 12.2Kbps)

WCDMA Band V (RMC 12.2Kbps)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

n Ol 15.00 b e EBW 100 bz
o BWT 370 px e VBW 300 kM Mode Auto FFT

0T 1 o
: i @
20 T
1
4 !
¥ ¥
o . +
{
20 o —
L W |
A 1 i
40
CF 17124 GHz 1001 pis pan 10,0 Mz
Marker
Type | Ruf | Tre | H-walug 1 | Function | Function Result
ML 1 1 T = T don (% :
T neld a
T2 1 3 fact
— _
| [ RN
Date 16APRME 174430
an
Rof Laval 30,00 dbm  Offset 15.00 db = RBW 100 kHs
b AL 30 o8 SWT 7.0 ys = VBW 300 kHz Mode suto FET
@15
b,
(T
ik
¥
|
|
10 o — 1
T
5 o a1 lo_ | —
= "
- B = —
0 o
el
e
GF 1,728 GHz 1001 pts “Hpan 10,0 Mz
Marker
Type | Ref | Tre | X-walue Y-valus |__Function | Funection Result
[0 1 1 nd. dewn
T 1 nds
T2 1 Q factor

Highest Channel

Ruf Level 30.00 dbm  Offset 1500 dB = RBW 100
o At 30 8 SWT 1.0 45 = VBW 300 Mode_iuto FFT
@17 Max
an,

a0 b
e
e

GF 1.7020 GHz 1001 pts “Hpan 10,0 Mz

Marker

Type | Ref | Tre | ¥-value |__Function | Function Result |
[ 1 18 36 dim nd8 down 4,70 Mz
T1 1 nds
T2 1 g factor

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : 2ACCJA018

Page Number : A-11 of 31
Report Issued Date : Aug. 09, 2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

Occupied Bandwidth

Mode GSM850

Mod. GSM(MHz) EDGE class 8(MHz)
Lowest CH 0.240 0.237
Middle CH 0.241 0.241
Highest CH 0.242 0.244

Mode GSM1900

Mod. GSM(MHz) EDGE class 8(MHz)
Lowest CH 0.240 0.247
Middle CH 0.241 0.247
Highest CH 0.242 0.243

Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.11 412 4.13
Middle CH 412 412 4.11
Highest CH 412 412 4.12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

GSM850 (GSM)

GSM850 (EDGE class 8)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

GSM1900 (GSM)

GSM1900 (EDGE class 8)
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@ 171 Mz @ 171 Mz
— CIIEd] = CIIET]
— p '
e i e % 1 Dcr Bw 242
20 aliery 20 aliery =
..—i' I -,
10 ol r— — — 10 ol r— — —
o ditm - o ditm
/ ‘\
10 L 10 T
/
-2 du: o -2 du: £ =
30 i 3 30 di w
-~ ke, | -
4 = - e o =
50 50
!ﬂDIEI SE-nn 1.0 MHz !ﬂDIEI SE-nn
Marker Marker
Type | Ret | Tre | X-valug I Yevalue | Function | Function Result | Type | Ret | Tre | X-valug I Yevalus | Function | Function Result |
M1 1 27.6% dém M1 1 1009902 GHz
T1 1 13.4) g8m Occ bw 241.758291758 ¥H: T | 1 1.9006 & Occ bw 42,7
T2 1 12,87 dBm T2 1 1 50952188 GHr
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Offsot 1500 cE  RBW 100 bH2

wl 30,00 dEm  Ofset 1450 a6 RBW 100 ks Ful Lovel 30.00 dém
art s SWT 3704 @ VEBW 300k Mode Auto FFT Att 30ds  SWT 7.0 pr e VBW 300 kkz  mMode Auto FFT
[@ 15k Max (@17 Max
Mi1] mafi] 18,97 Ao
il o AL 105297900 Gz
70 dibm | o 34 106 MHz 70 din | Tz e R trean. Eoiresorpsats
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10 " . 10
| I
|
A o !
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i b . | =
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40 = E 40
50 dien 500 dlen
50 dil 540
CF 0263 Mz 1001 prs Span 10.0 Mz CF 18523 GHz 1001 prs Span 10.0 Mz
Marker Marker
_Typo | Rat | Tre | *-yalue | vvalue | Function | Function Result | _Type | Rat | Tre | | Yvalue | Function | Function Result |
M1 1 ] 18,23 dém M1 1 19.97 dbm
T1 1 .64 dBm Oec Bw 4105894106 MHz T 1 dec Bw 4115884115 Mhz
T2 1 340 dBim T2 1 1.854467% GHz
L , - —

Date: 2L APR 2076 024151

Date: 22.APR 2016 183031

Middle Channel

Middle Channel

RBW 10

Date 22 4PR 2018 1836850

Ruf Lovel 3000 dim Offset 1450 di RBW 100 Ruf Lavel 30 00 dbm  Offset 1500 dB
Al 30 o8 SWT 370 0 & VBW 300 kHr Mode suto FET Al 3048 BWT 37.0 8 & VBW 300 k Mode Auto FET
o 17 Mz @17 Ma:
Mif1] Mif1)
050 s L
20 dam = = §.1 LHERAT 16 Mz 70 ey — ~— P Dp R,
- Ve i
0 dbm——f——— —L- S— — — 3 dlm——p——— —t — e —
10 ! 10 /
i
| A\ | !
-20 o - L — - -
| \ ~ A >
0 - s
R =
441 i = 441 ol
40 40
GF 664 MHZ 1001 pis — Bpan 100 MH: F 188 GHi_ 1001 pis —_Bpan 10.0 MHz
Marker Markar
Type | Ret | Tre | X-yalue I vvalue | Function | Function Result | Type | Ret | e | X-valug I Yewalve | Function | Function Resul |
ML 1 83,591 M 18,45 dEm ML 1 1.880579 GiHe B
T 1 3 Occ B 4115584116 MHz T1 |3 1 21 Gz cc B 4.113684116 MHz
T2 1 B3 45704 MHE T2 1 1 BRE05TS Gz

Dale 24 APR 2018 024230

Highest Channel

Highest Channel

RBW 10

Date 22 4PR 2018 188028

Dale 24 APR 2016 024248

Ruf Lovel 3000 dim Offset 1450 di RBW 100 kHz vl 30.00 dBm Offset 15.00 di
Al 30 o8 SWT I7.0 0 & VBW 300 kHr  Mode acto FET ALt 3008 BWT 37.0 8 & VBW 300 k Mode Auto FET
@ 17 Mz (HEE
Mif1] Mif1)
20 dim i — 20 dbm ; = oy '
@ dbm——————————— — — 0 e ——f——— - — h— —
0 T 0 .I
-20 o T =
o A i
- v
S =
40 it 40 di
60 40
GF B46.0 MHz 101 pts “Bpan 10.0 MHz GF 19070 GHE 1001 pis _Bpan 10,0 hiHz
Marker Markar
Type | Ret | Tre | *-yalue Yovalue | Function | Function Result | Type | Ref | Trc | | Function | Function Result |
M1 1 a4z 72 m M1 1 B
T1 1 Qcc Bw 411355841 16 MHz T | 1 <t Bw 4.115884116 MHz
T2 1 T2 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

LED0 R REW 100 ks

i = VBW 300 kHe Mode Auto FET
¥ il 1.7
v P T w 412
10 i / !
.
CF 17124 GHe 1001 prs pan 10.0 Mz
Marker
_Typo | Rat | Trc | Y-valuw | Function | Function Result |
M1 1 18
T1 1 dec Bw 12
T 1 1
J [ SEEERERN
Date 16 APR 2015 175052

o
1500 o6
37.9 s Mode iuto FET
o i 1 1 By
i |
Ll |
b A=t T
Al oL |
i |
il
|
40 i I
] cifa
40
GF 17530 GHii i1 pis Bpan 16,0 Firds
Markar
Type | Ret | Tre | Yevolue | Function | Function Result |
ML 1 18
T1 1 Scc Bw + 103854106 MHz
T2 1
T dee

Date 16APR 2018 1746138

Highest Channel

[Spuctrur | o
Ruf Lovel 3000 dim Offset 1500 di BEW
p= AN 30 o8 SWT 370 1 - VBW Mode suto FET
@17 Max
17.90 4y
20 dim 1 e X 4115804 1
18 div Y -
i |
| |
0 dbm —t T
— o1 |
1, |
T
] cifa
60
GF 17536 GHi B0 pis Hppan 10,0 MHE
Marker
Type | Ret | Tre | X-valug I Yevalvw | Function | Function Result |
M1 1 1 Iy 17 ABr
T 1 17 i Jcc Bw 4. 11356841 16 MHg
T2 1 1. TE468 GMr
T mee
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

Spectn

|:m I
v
Ref Level 29 50 0Bm  Offset 14.50 d& Mode auto Sweep Ref Level 2950 dém Offsel 14,50 dB Mode Auto Sweap
SGL Count 50/50 SGL Count S0/50
81 Mar o1 mas
Limit fheck SPUBKAE CHBELARS
2g dlde _BPURIOUS_LINE aBS P | 20 ﬁ.d LPURIOUS _)LINE _ABS
20 dbm f.-,\ 2 i
10 d T 1L[w \ll'
\ a8l
o \ |
- 1l
i Ih -30 d L
20 dB
i I,
30 ; <30 dp '|
A0 j 40 dBm |
-
p— " e, ] 50 dim ot | N, b,
X p— | s o= Y YR A SRS
60 o8 &0 dB
Start 820.0 MHz 2003 pts Stop 824.5 MHz | | |['Start 848.5 MHz 2003 pts Stop B55.0 MHz
|Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Froquancy | __PowerAbs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
820,000 MHz2 B23.000 MHz 8z 79T MHz =46.08 dBm | -33.08 dB 848.500 MHz 845,000 MHz 10,000 kHz B48.86776 MHz 24,02 dBm -10.98 db ||
823,000 MHz 824,000 MHz -15.27 dBm 2.27 db §40.000 MHz 950.000 MHz | 3,000 kHz B 95 MHz2 -17.85 dim | -4.85 dB
824.000 MHz2 B24.500 MHz 10.000 kHz 23.97 dim ~11.03 dB 850,000 MHz 855.000 MHz 100,000 kHz -45,11 dBm -32.11 dB
n ] QT w T
L JL .}
Date: 24 APR 2016 01:04.57

Date: 24 APR 2016 01:08:36

GSM850 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

Spectrum

Date: 24 APR 2016 01:17:02

[ ([ spectrum 'z
Ref Level 20.50 dém Offset 14.50 d@ Mode Auto Sweep Ref Level 29.50 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 50/50 SGL Count S0/50
&1 Max nl Max
Limit (fheck C SPURLMS CRINELARS 0
20 Jbloe  _BPURIOUS L INE_ABRS P o0 d‘l'“h! PURIOUS )L INE _ABS P
* : |
10¢ !‘"‘ mlnk |
yi Y /1
0 dim / \ o famtt
— — — — —— I\. -1 dit
| |
P 40 di -k
-30 dim i IF o ceml
40 dBm = - et - -40 dBm \
50 dBm ‘ 50 dam—t- - e 1
60 dE 60 d8
Start B20.0 MHz 2007 pts Stop 824.5 MH2 Start 848.5 MHz 2003 pts Stop B855.0 MHz
Spurinus Emissions Bpurious Emissions
Ronge Lgw Rangs Up | Frequency | Power Abs ALimit Rangelow |  Rangeup | REW | Frequency |  Powerabs | ALimit
820,000 MHz 823,000 MHz 822,98352 Mhz =49.83 dem | -36,83 dB 848,500 MHz 848,000 MHz 10,000 kHz 848 82784 MHz 16.37 dBm -18.63 dB
823,000 MHz 824,000 MHz B503 MHz ~25.38 dém ~12.38 o 843,000 MHz 850.000 MHz | 3,000 kHz B49,01297 MHz -24,73 dbm | -11.73 dB
§24.000 MHz B24 500 MHz 824.22006 MHz 16.42 dBm -18.58 dB 650,000 MHz 855.000 MHz 100,000 kHz 850,43207 MHz 45,63 dBm -36.63 db
)l ! VINEINIE W w T —
’ ) P
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

Spectn

(=)

Date: 24 APR 2016 01:28:31

TR &

Date: 24 APR 2016 0129

T
4

58

Ref Level 3000 dém Offset 15,00 d8 Mode auto Swesp Raf Level 30.00 dém Offset 15.00 dB Mode Auto Sweap
SGL Count 50/50 SGL Count S0/50
@1 Mar o1 max
Limit §heck '-""n'm.hniM;& s
Ling _§PURIOUS_LINE_ABS PABY FPURIOUS_LINE_ABS
10 dB \ qu \
0 dam T ! \ o
I jm
-_|'_':: WS _LINE_ABS._ P h 7
g ! h o
-30de 30 dam
40 o — = 40 dB A 1ty .
B IV J \_. Ul (e :
50 d8 50 &b
50 dBm 40 dB
Starl 1.845 GHz 2503 pts Btop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
| Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | Friquancy | _Powsrabs | ALbmit Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
L 3“ Btz 1843 GHit 2 =37.40 dBm | ~24.40 dB 1.909 GHz E 10,000 kHZ 190987 GHz 23.36 dém -11.62 dB ||
1.849 GHz 1.850 GHz 5 -17.08 dBm | -4.08 dé 1,910 GHz 3,000 kkz 1.91002 GHz -20.50 dbm -7.50 dB
1.850 GHz 1.851 GHz 10.000 kHz 1 85027 GHr 23 34 dim -11.66 db 1.911 GHz 1.000 MHz 1.91104 GHz -37.55 dBm | ~24.55 dB
m T

11—

GSM1900 (EDGE class

8)

Lowest Band Edge

Highest Band Edge

Spectrum “E 5 trum l‘?
Ref Level 3000 dém  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dém Offset 15.00 db Mode Auto Sweep
S6L Count 50/50 SGL Count S0/80
®1 Max nl Max
Limit ffheck SPURLRGCRINELARS
20d HL:::" IPURIOUS ) INE_ABS 20 uh:ljllt . PPURIOUS_LINE_ABS ]
10 dem 1 FA\ ﬂ
-10 dim———1— - — — . I[ -\r- ‘\ ]
RIC | o
-40 dBer — . 40 dB Pl
50 dB J 50 dB \
-0 dBm 40 dim—
Start 1.845 GHz 2501 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurinus Emissions Bpurious Emissions |
Rangelow | Rangeup | RAW | Frequency | Powerabs | atimit Rangelow | Rangelp | REW | Frequency | PowerAbs | ALimit
1.845 GHz 1.848 GHz 1,000 MHz 1.84899 GHz -41.13 dBm | -28.13 dB 1.909 GHz E : 10,000 kHz 1.90977 GHz 15,23 dBm 19.77 dB
1.849 GHz 1.850 GHz -26.93 dém -13.93 dB 1,910 GHz 3,000 khz 1.91004 GHz -28.77 dbm ~15.77 dB
1.850 GHz 1.851 GHz 16.25 dim -~18.75 di 1.911 GHz 1,000 MHz 1.91101 GHz 40,62 dBm | -27.82 db
N ! VINEINIE W ) 0T —
J
B 2n APRIDIE 22925 Date: 24 APR 2016 02:22:56
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=auenise. FCC RF Test Report

Report No. : FG670106A

WCDMA Band V (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge
|:m|
ctrum v
Ref Level 22.50 gBm  Offset 14.50 d& Mode auto Sweep Ref Leval 29.50 dim Offset 14,50 dB Mode Auto Sweap
SGL Count 100/100 SGL Cownt 100/100
@1 Avgrwr o1 avgrwr
Limit §heck Paks SPURLRRE CRIBELARS _
IPLURIOUS L INE _ABE PARSH =0 qLine BPURIOUS LINE ABS
10 dsm—
| — ——]
™ it A
7 \ | \
[ \ f \
! it 10 dBm
/ ) -0 de 1
r I'|f L .
v oo i
/
I~ an e | \I
Lo B TV A=
R L) ' L S
50 dBm —— ==
60 o8 &0 di
Start B20.0 MHz 2503 pts Stop 829.0 MHz | | ['Start 844.0 Moz 2503 pts Slop 855.0 MHz
|Spurious Emissions Spurious Emissions |
__Rangelow | Rangeup | RBW | Friquancy | _Powsrabs | ALbmit Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822, 83966 MHz -35.90 dBm | -22.50 dB 544.000 MHz 545,000 MHz 100,000 kHz B46,60490 MHz 8,52 dbm ~26.48 g8 ||
B23.000 MHz 824,000 MHz 50,000 kHz 823,99900 » -28.68 dBm | -15.68 dB 848,000 MHz BE0.000 MHz | 50,000 kHz B40, 15068 MH2 -20.45 diém | ~16.45 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.60481 Mz 8.35 dBm -26.65 dB 850,000 MHz 855.000 MHz 100,000 kM2 850,17233 MHz -38.60 dBm -25.60 4B
- ' YT & ) T &
L JL L J
Dute: 24 APR 2016 0014748 Date: 24 APR 2016 00:50:28
WCDMA Band Il (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge
(
Spectum =] rum 2
Ref Level 3000 dém  Offset 15.00 d& Mode Auto Swesp Ref Level 30.00 dim oOffset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ¢ ~arwr
Limit (fheck SPUR LR CRINELARS
op ghine IPURIOUS_LINE_ABS 30 u!‘;.‘.l.w PURIOUS_LINE_ABS
10d
g — H\\ |
\ 0 daim—] =
\ ‘/ ‘\_.. |
If LR -mfi i 3
i \ ! \.
[ | o 4 4
- 20 dr -
| |
- =30 dBm w
Y f ey
v ./ L, T
40 dB ~V 40 dei - remhi
<50 dBm -50 dB
-0 dBm 40 dBr
Start 1.845 GHz 2504 pts Stop 1.855 GHz Start 1,905 GHz 2503 pts Stop 1.915 GHz
Spurinus Emissions Bpurious Emissions |
Rangelow | Rangeup | | Frequency | Power Abs ALimit Rangelow | Rangelp | REW | Frequency | PowerAbs | ALimit
1.845 GHz 1.845 GHz 184868 GHz 86 dimn | -9.86 dB 1.905 GHz 1,810 GHz 100,000 kHz 1.90723 GHz 3.10 dBm -31.60 B
1.849 GHz 1.850 GHz 1.85000 G 27.4% dBém ~14.49 dB 1,910 GHz 1,911 GHz | 50,000 kHz 1.91000 GHz -29.75 dBm | -16,75 dB
1.850 GHz 1.858 GHz 1.85243 GHz B.14 dBm -26.86 dB 1.911 GHz 1,915 GHz 1,000 MHz 1.91104 GHz -24,37 dBm -11.37 dB
~r - - mm—
/ J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge Highest Band Edge
Spectrum [m=|[ spectrum [
Ref Level 20,00 dém OFset 1500 dé Mode Auto Sweep Rel Level 3000 dém  Offset 15.00 dB Mode Auto Sweap
SGL Count 100/100 SGL Count 100,100
®1 AvgPwr F7 =varwr
Limit Gheck PARE SPURLE CHIEL ABS A
20 ghinie_fruRious |ive_as } 20 ahine $PURIOUS LINE_ABS | pAf
10de 10 dém-
 Cra-gtEackE: FRASEECE ta e v _‘\.\- f”!_-_ _.__‘—‘\\-
0 dBm ¥ 0 day X
\ { \
f/ \ il X
Hif — g I 100 2
“SPURIDUS_LINE_ABS_ If \ [ il
20 d8 f T 20 dem
i \
30 dn A |80 dem T .
- [ VA n\ % “*‘w.,___
40 dBm &0 dB v+
50 dB 50 cBm
60 dBm— = 40 dBm—t
Btart 1.705 GHz 2500 pts Stap 1.715 GHz Gtart 1.75 GHz 2503 pts Stop 1.76 GHz
urious Emissions Spurious Emissions
Range Low | Rangoup | REW | Fraguancy Povesr Abs | ALlmit Rangelow | Rangeup | REW | Frequency 1 Power Abs | ALimit

1.705 GHz | 1,709 GHr 1.000 MHz | 1,70899 GHz 22,99 dBm | -9.99 dB 1,750 GHz 1.755 GHz 100,000 khz 1,75298 GHz 6.8 dBEm -28.12 db

1.709 GHz i G 50.000 kHz 1.7100 = dBm 14.42 dB 1 F 1,756 50,000 kkz | 1.75500 GHa | -28.25 dém -16.25 db

1.710 GHz 715 GH. 100.000 kHz 1.71238 GH. 7.22 clam -27.78 dB 1.756 GHE 1,760 GH 1.000 MHz | 1.75602 GHZ -26.42 dBm -13.42 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spactrum  #
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5L Count 10/10

Offset 14.50 96 Maods Auto Swesp
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70 diam 70 diam
Start 30.0 MHz

RofLevel 24.50 com  Offset 14.50 dif Mode Auto Swesp
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e
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| Spurious Emissions
| Rongeup |
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[=h

Date: 22.APR 2018 17 1H56

Date: 22.APR 2018 17 4340

Middle Channel

Middle Channel

RafLevel 2450 oBm  Offset 1450 g8 Mode AutD Sweap

L Count 10/10

spurious Emissions

Range Low Range Up |

30.000 MHz 36032 Mz

4,000 GHz

Date 21 APR 2018 172111

Spa

Raf Lavel 24.50 cBm
SGL Count 10/10

Offset 14.50 08 Mode AGlD Sweap

ok
7 Line _frumious_)in_ans T

-50 dien

50 di

7O dln

Brart 0.0 Mz
Spurious Emissions

Range Low Range Up
30.000 MHz B20.000 MHz
B55.000 Mz
1.000 GHz

8.52313 GHz

Date 23 APR 2018 17.4448

Highest Channel

Highest Channel

Spactrum

RafLevel 24.50 oBm  Offset 1450 o8 Mode AutD Sweap

Date 23 APR 2018 172226

Spactrum

RafLevel 24.50 oBm  Offset 1450 g8 Mode AutD Sweap

S5L Count 10/10

ONE ONE
3] 20 dhiplL (i 2}
di_a P Line _§rURIous_Lint_ans Pafit
:
E_ABS.
5t i + -50 dbem
40 di 40 di
T0 dben T0 dben
Htart 90,0 MHz 0005 pts - Hitop 9.0 Giz Htart 90,0 MHz 3 0005 pts - Hitop 9.0 Giz
Bpurious Emissions Bpurious Emissions
Range Low Range Up | ROW | Frequency | Powerabs | Alimit___| Range Low Range Up | | Alimit__|
30.000 MHz 20,000 MHz 448.29335 30.000 MHz 20,000 MHz 20,50 6%
855,000 M 1.000 GHz B55.000 MMz 1.000 GHz 18, o
3.000 GHz 1.000 GHz -9 EE a8
7.000 GHz 3.000 7.000 GHz 0.15738 5Ha 14 1
9.000 GHz 7.000 GHz 9.000 GHz B 06443 GHz
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SPORTON LAB.

ea FCC RF Test Report

Report No. : FG670106A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Rof Level 25.00 dom  Offset 15.00 db Mode Auto Swesp
S5L Count 10/

: T
PURIGUS LINE AHS rafn

70 diam
Start 50.0 MHZ 48006 pts Stop 19.1 GHE
Spurisus Endsslons
Range Low Rang L) REBW Frguinc Poveir Abs alimit |
30.000 WHZ 1.000 GHz 1 T o
1,84 GH
3.0

7,000
13,600
19.1

Flevel 25.00 dom  Offset 15.00 db Mode Auto Swesp

Pl
5L Count 10/10

1
INE_ABS [T

Start 30.0 MHZ

48006 pls Stop 19.1 GHE
Spurisus Endsslons
Range Low Rang L) Pavir Abs alimit |
1.000 GHz dam | 24,30 d8

Date: 24 APR 2018 022434

Middle Channel

Mode AutD Sweap

Offset 15.00 08 Mode 46D Sweap

&0 b &0 b
-70 diln -70 diln
Biart 50,0 Mz Stap 16,1 GHz Btart 0.0 MHz Stap 16,1 GHz
Spurious Emissions Spurious Emissions
Rangw Lov | Povesr Abs | alimit || Rangw Lov | | Powerabs | alimit ||
7 T = 7

Date 24 APR 2018 013302

Data 24 APR 2018 022588

Highest Channel

Highest Channel

Spactrum

Raf Level dam Offset 15.00 08 Mode AGID Sweap

S5L Count

Spactrum

Raf Level Z5.00 oBm  Offset 15.00 d8 Mode AGID Sweap

S5L Count

o0 i o0 i
-70 dp -70 dum |
Biart 90.0 Mz Btop 19.1 Gir Biart 50,0 Miz 40006 pis Btop 19.1 Gir
Bpurious Cmissions Bpurious Cmissions
Range Low | Povear Abs | atimit | Ranguiow | Rongeup | RAW | Froquancy |
30.000 WHz 3 0 MHzZ 1.000 GHE 1 752 (4640 iz

13600 GHz
19.100 GHz

1.8
3.000
7.000
13600 GHz
19.100 GHz

Date 24 APR 2018 013417

Dale 24 APR 2018 0227.32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Rof Level 24.50 dom  Offset 14.50 di Moda Auto Swesp

=51 Count 10410

INE_ABE rakn

&4

-70 dim

Htart 30.0 MHz
\Ead )

Rof Level 25.00 98m  Offset 15.00 di Made Auto Sweep
SGL Count 10/10
ach Al
DU | INE_ARS [T

70 diam
SLart 30.0 MHZ

48006 prs Stop 19.1 GHz

[ spurious Emissions
| Fraquancy |

19, 50780 MHE
2310 Mz

Date: 22.APR 2016 184154

Fraguaine
57503458 WHz

Rani U
1,000 GHz
=

Range Low Povisr Abs
36,85

Middle Channel

Spectrum

Offset 14.50 28 Mode Auto Sweep

Spactrm

Ref Lavel Mode Auto Sweep

=51 Count 1

-70 ik
= e = B Start 0.0 MHz 380086 pie tap 16.1 GHz
ta Mz stop 9.0 GHz Emissions
‘Bpurious Emissions Rangw Low | Fragueney |__Powerabs | atimit |
Range Low Range Up |__Powerabs | Alimit___| 30.000 MHz 46,3 25 E]
30.000 MHz 520,000 M

0,53431 GHx
0.51939 GHz

Oate 22 APR 2018 184310

13,600 GH:
19.100 GHz

Date 24 APR 2018 025231

Highest Channel

Highest Channel

Offset 14.50 28 Mode Auto Sweep

offset 15.00 08 Mode it Sweap

Oate 22 APR 2018 164428

a0
o i
40 di
-70 din
e = s (tort 50.0 tiviz
fitart 0.0 MHz 20005 pts fitop 9.0 GHz Crmisslons
Spurious Emissions Rangwlow | Rongeup |
Range Low RangeUp | B | Fregquency |__Powerabs | I} 30.000 MHz 1.0 1
30.000 Mz 364,59520 Mz = 2 18
855.00 3.000
100 7.000
3 00 067979 GHa 13.600 GHz
7.86000 GHz 19.100 GHz

Date 24 APR 2018 025347
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=auenise. FCC RF Test Report

Report No. : FG670106A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Rel Level 50.00 dBm  Offset 1500 d8 Mode Auto Sweep
6l Count 10/10

LEtols Line AR

Slart 30.0 MHZ 48006 prs
Bpurious Emissions

Range Low |
30.000 Meiz

_RBW | Fre

Date 16 APR2ME 180014

Middle Channel

o

m  Offset 1500 g8 Mode Aulo Sweep

BALS

48006 pis

REW | Fregu:
1000 WHz 75,6
1,000 MH:
0 MHz
MHz

1.000 MHz
1.000 MH2

Date. 16 APR 2016 100141

Highest Channel

o

ModW AUl Sweep

BALS

60 o
|
Gtart 40,0 MH: 18006 pts Blop 18.0 GHz
Lot o8 _ Sy
Sprunious Emissions
REW l

D00 MMz

1.000 MHz
1.000 MH2

Date. 16 APR 2016 100308
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=auenise. FCC RF Test Report

Report No. : FG670106A

Frequency Stability|
Test Conditions | Middle Channel G(SGMSBJ;’ (E&sé"'gggs 3 2;':::“
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012 0.0024
40 Normal Voltage 0.0048 0.0048
30 Normal Voltage 0.0060 0.0012
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0024 0.0012
0 Normal Voltage 0.0108 0.0012
10 Normal Voltage 0.0036 0.0060 PASS
-20 Normal Voltage 0.0024 0.0012
-30 Normal Voltage 0.0060 0.0024
20 Maximum Voltage 0.0120 0.0072
20 Normal Voltage 0.0000 0.0048
20 Battery End Point 0.0024 0.0036

Note: Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V
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SPORTON LAB.

e % FCC RF Test Report

Report No. : FG670106A

Test Conditions | Middle Channel Gs(gngl?nc;o (Egg'l‘z"l?;’sos 3 N';'t";'tz_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005 0.0005
40 Normal Voltage 0.0016 0.0011
30 Normal Voltage 0.0005 0.0032
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0016 0.0016
0 Normal Voltage 0.0011 0.0011
10 Normal Voltage 0.0027 0.0191 PASS
-20 Normal Voltage 0.0011 0.0186
-30 Normal Voltage 0.0021 0.0165
20 Maximum Voltage 0.0016 0.0005
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0021 0.0011
Note:

1. Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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=auenise. FCC RF Test Report

Report No. : FG670106A

Test Conditions | Middle Channel X;ﬁ%"ﬁ’;_gﬁg‘;s‘; 2;':::“
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0024
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0060
10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0108
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0060
20 Battery End Point 0.0024

Note: Normal Voltage = 3.9 V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V
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=auenise. FCC RF Test Report

Report No. : FG670106A

Test Conditions | Middle Channel gﬁ%"ﬂg_gﬁg‘;s'; N';'t";'tz_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0016
30 Normal Voltage 0.0053
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0005
10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0016
20 Battery End Point 0.0005
Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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=auenise. FCC RF Test Report

Report No. : FG670106A

Test Conditions | Middle Channel ‘(AI;(I:\:IIDCM1A22?(T::)IS\), N';'t";'tz_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0058
40 Normal Voltage 0.0029
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0035
10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0023
20 Maximum Voltage 0.0040
20 Normal Voltage 0.0012
20 Battery End Point 0.0006
Note:

1. Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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=auenise. FCC RF Test Report Report No. : FG670106A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 28.75 0.7499 20.91 0.1233
GSM850
Middle 28.21 0.6622 20.71 0.1178
GSM
Highest 27.69 0.5875 21.13 0.1297
Lowest 22.81 0.1910 14.98 0.0315
GSM850
Middle 22.70 0.1862 14.27 0.0267
EDGE class 8
Highest 21.51 0.1416 15.16 0.0328
Lowest 19.47 0.0885 11.70 0.0148
WCDMA Band V
Middle 18.84 0.0766 11.39 0.0138
RMC 12.2Kbps
Highest 18.50 0.0708 11.77 0.0150
Limit ERP < 7W Result PASS
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=auenise. FCC RF Test Report Report No. : FG670106A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 31.17 1.3092 31.34 1.3614
GSM1900
Middle 31.68 1.4723 32.09 1.6181
GSM
Highest 31.41 1.3836 31.62 1.4521
Lowest 2719 0.5236 27.41 0.5508
GSM1900
Middle 28.07 0.6412 28.17 0.6561
EDGE class 8
Highest 28.26 0.6699 28.17 0.6561
Lowest 24.35 0.2723 24.48 0.2805
WCDMA Band lI
Middle 24.78 0.3006 24.96 0.3133
RMC 12.2Kbps
Highest 24.89 0.3083 25.40 0.3467
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 25.58 0.3614 24.97 0.3141
WCDMA Band IV
Middle 25.31 0.3396 25.02 0.3177
RMC 12.2Kbps
Highest 24.62 0.2897 24.64 0.2911
Limit EIRP < 1W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG670106A

Radiated Spurious Emission

GSM850 (GSM)
A Over SPA S.G. TX Cable |TX Antenna P
Channel Fr(el?nl:-lezn)c y ( E:r: ) (Ia';::) Limit Reading Power loss Gain Pol?:/z:)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1648 -44.43 -13 -31.43 -57.78 -46.19 0.98 4.89 H

2472 -58.33 -13 -45.33 -74.64 -60.21 1.28 5.32 H

Low 3296 -58.53 -13 -45.53 -77.76 -61.94 1.54 7.10 H
1648 -43.67 -13 -30.67 -56.39 -45.43 0.98 4.89 Vv

2472 -58.23 -13 -45.23 -74.58 -60.11 1.28 5.32 V

3296 -59.44 -13 -46.44 -78.85 -62.85 1.54 7.10 V

1672 -44 .57 -13 -31.57 -58.03 -46.25 0.99 4.82 H

2512 -53.64 -13 -40.64 -70.28 -55.61 1.29 5.41 H

Middle 3344 -55.85 -13 -42.85 -74.96 -59.46 1.56 7.31 H
1672 -39.64 -13 -26.64 -52.3 -41.32 0.99 4.82 V

2512 -52.32 -13 -39.32 -69.5 -54.29 1.29 5.41 Vv

3344 -56.67 -13 -43.67 -76.13 -60.28 1.56 7.31 V

1696 -45.93 -13 -32.93 -58.33 -47.53 1.00 4.75 H

2544 -57.48 -13 -44.48 -74.13 -59.46 1.30 5.44 H

High 3392 -58.91 -13 -45.91 -78.42 -62.71 1.57 7.52 H
1696 -42.68 -13 -29.68 -55.57 -44.28 1.00 4.75 vV

2544 -57.36 -13 -44.36 -74.15 -59.34 1.30 5.44 vV

3392 -58.91 -13 -45.91 -78.34 -62.71 1.57 7.52 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auenise. FCC RF Test Report Report No. : FG670106A
GSM850 (EDGE class 8)
_— Over SPA S.G. TX Cable |TX Antenna S
Channel Fr(elc\1nl|1-lezn)c y (52:1 ) (Ia';::) Limit Reading Power loss Gain Pol?:/z:)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -45.33 -13 -32.33 -58.49 -47.09 0.98 4.89 H
2472 -57.33 -13 -44.33 -73.73 -59.21 1.28 5.32 H
Low 3296 -58.93 -13 -45.93 -78.2 -62.34 1.54 7.10 H
1648 -44.40 -13 -31.40 -58.04 -46.16 0.98 4.89 Vv
2472 -55.40 -13 -42.40 -72 -57.28 1.28 5.32 Vv
3296 -59.08 -13 -46.08 -78.84 -62.49 1.54 7.10 Vv
1672 -40.63 -13 -27.63 -53.75 -42.31 0.99 4.82 H
2512 -54.12 -13 -41.12 -70.92 -56.09 1.29 5.41 H
Middle 3344 -56.60 -13 -43.60 -76.75 -60.21 1.56 7.31 H
1672 -38.11 -13 -25.11 -51.4 -39.79 0.99 4.82 Vv
2512 -53.30 -13 -40.30 -69.55 -55.27 1.29 5.41 Vv
3344 -58.43 -13 -45.43 -77.99 -62.04 1.56 7.31 Vv
1696 -47.01 -13 -34.01 -61.11 -48.61 1.00 4.75 H
2544 -56.36 -13 -43.36 -73.4 -58.34 1.30 5.44 H
High 3392 -58.97 -13 -45.97 -78 -62.77 1.57 7.52 H
1696 -42.79 -13 -29.79 -55.52 -44.39 1.00 4.75 vV
2544 -57.16 -13 -44.16 -73.81 -59.14 1.30 5.44 vV
3392 -58.02 -13 -45.02 -78.59 -61.82 1.57 7.52 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auenise. FCC RF Test Report Report No. : FG670106A
GSM1900 (GSM)
_— Over SPA S.G. TX Cable |TX Antenna S
Channel Fr(elc\1nl|1-lezn)c y (EIBT:) (Ia';::) Limit Reading Power loss Gain Pol?:/z:)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3700 -57.34 -13 -44.34 -77.86 -63.91 1.67 8.24 H
5548 -53.19 -13 -40.19 -79.84 -60.26 2.65 9.72 H
Low 7401 -46.48 -13 -33.48 -79.72 -55.62 2.46 11.60 H
3700 -57.63 -13 -44.63 -78.15 -64.2 1.67 8.24 Vv
5548 -50.43 -13 -37.43 -77.08 -57.5 2.65 9.72 V
7401 -46.58 -13 -33.58 -79.82 -55.72 2.46 11.60 V
3760 -56.64 -13 -43.64 -77.23 -63.27 1.69 8.31 H
5639 -52.38 -13 -39.38 -79.27 -59.43 2.71 9.76 H
Middle 7520 -46.19 -13 -33.19 -79.64 -55.58 2.42 11.81 H
3760 -57.13 -13 -44.13 -77.72 -63.76 1.69 8.31 V
5639 -49.81 -13 -36.81 -76.7 -56.86 2.71 9.76 V
7520 -46.37 -13 -33.37 -79.82 -55.76 2.42 11.81 V
3820 -57.06 -13 -44.06 -77.75 -63.74 1.70 8.38 H
5730 -52.44 -13 -39.44 -79.6 -59.47 2.76 9.79 H
High 7639 -46.09 -13 -33.09 -79.73 -55.59 2.38 11.88 H
3820 -56.69 -13 -43.69 -77.38 -63.37 1.70 8.38 Vv
5730 -51.00 -13 -38.00 -78.16 -58.03 2.76 9.79 Vv
7639 -46.10 -13 -33.10 -79.74 -55.6 2.38 11.88 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auenise. FCC RF Test Report Report No. : FG670106A
GSM1900 (EDGE class 8)
_— Over SPA S.G. TX Cable |TX Antenna S
Channel Fr(elc\1nl|1-lezn)c y (EIBT:) (Ia';::) Limit Reading Power loss Gain Pol?:/z:)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3700 -57.50 -13 -44.50 -78.02 -64.07 1.67 8.24 H
5551 -53.18 -13 -40.18 -79.83 -60.25 2.65 9.72 H
Low 7401 -47.00 -13 -34.00 -80.24 -56.14 2.46 11.60 H
3700 -57.47 -13 -44.47 -77.99 -64.04 1.67 8.24 Vv
5551 -53.12 -13 -40.12 -79.77 -60.19 2.65 9.72 Vv
7401 -46.80 -13 -33.80 -80.04 -55.94 2.46 11.60 Vv
3760 -57.19 -13 -44.19 -77.78 -63.82 1.69 8.31 H
5640 -52.72 -13 -39.72 -79.61 -59.77 2.71 9.76 H
Middle 7520 -46.77 -13 -33.77 -80.22 -56.16 2.42 11.81 H
3760 -57.37 -13 -44.37 -77.96 -64 1.69 8.31 Vv
5640 -52.13 -13 -39.13 -79.02 -59.18 2.71 9.76 Vv
7520 -46.73 -13 -33.73 -80.18 -56.12 2.42 11.81 Vv
3820 -57.16 -13 -44.16 -77.85 -63.84 1.70 8.38 H
5729 -52.27 -13 -39.27 -79.43 -59.3 2.76 9.79 H
High 7639 -46.10 -13 -33.10 -79.74 -55.6 2.38 11.88 H
3820 -57.16 -13 -44.16 -77.85 -63.84 1.70 8.38 vV
5729 -52.56 -13 -39.56 -79.72 -59.59 2.76 9.79 vV
7639 -46.00 -13 -33.00 -79.64 -55.5 2.38 11.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auenise. FCC RF Test Report Report No. : FG670106A
WCDMA Band V(RMC 12.2Kbps)
_— Over SPA S.G. TX Cable |TX Antenna S
Channel Fr(elc\1nl|1-lezn)c y ( E:r: ) (Ia';::) Limit Reading Power loss Gain Pol?:/z:)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -59.49 -13 -46.49 -72.87 -61.25 0.98 4.89 H
2472 -61.16 -13 -48.16 -77.99 -63.04 1.28 5.32 H
Low 3296 -59.46 -13 -46.46 -78.95 -62.87 1.54 7.10 H
1648 -59.52 -13 -46.52 -72.53 -61.28 0.98 4.89 Vv
2472 -61.64 -13 -48.64 -78.18 -63.52 1.28 5.32 Vv
3296 -59.31 -13 -46.31 -78.92 -62.72 1.54 7.10 V
1672 -59.56 -13 -46.56 -72.66 -61.24 0.99 4.82 H
2504 -61.55 -13 -48.55 -77.73 -63.51 1.29 5.40 H
Middle 3344 -58.06 -13 -45.06 -78.73 -61.67 1.56 7.31 H
1672 -57.48 -13 -44 .48 -70.9 -59.16 0.99 4.82 Vv
2504 -61.59 -13 -48.59 -77.47 -63.55 1.29 5.40 V
3344 -59.68 -13 -46.68 -78.81 -63.29 1.56 7.31 V
1696 -59.62 -13 -46.62 -73.06 -61.22 1.00 4.75 H
2544 -61.16 -13 -48.16 -77.94 -63.14 1.30 5.44 H
High 3392 -58.55 -13 -45.55 -78.61 -62.35 1.57 7.52 H
1696 -58.01 -13 -45.01 -71.52 -59.61 1.00 4.75 Vv
2544 -61.96 -13 -48.96 -78.01 -63.94 1.30 5.44 vV
3392 -58.97 -13 -45.97 -78.92 -62.77 1.57 7.52 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auenise. FCC RF Test Report Report No. : FG670106A
WCDMA Band IlI(RMC 12.2Kbps)
_— Over SPA S.G. TX Cable |TX Antenna S
Channel Fr(elc\1nl|1-lezn)c y (EIBT:) (Ia';::) Limit Reading Power loss Gain Pol?:/z:)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3703 -57.67 -13 -44.67 -77.63 -64.25 1.67 8.24 H
5555 -48.04 -13 -35.04 -75.34 -55.11 2.66 9.72 H
Low 7407 -46.94 -13 -33.94 -79.69 -56.09 2.46 11.61 H
3703 -57.66 -13 -44.66 -77.62 -64.24 1.67 8.24 Vv
5555 -48.26 -13 -35.26 -75.09 -55.33 2.66 9.72 V
7407 -46.31 -13 -33.31 -79.42 -55.46 2.46 11.61 V
3764 -57.64 -13 -44.64 -77.85 -64.27 1.69 8.32 H
5646 -52.06 -13 -39.06 -79.27 -59.11 2.71 9.76 H
Middle 7528 -46.43 -13 -33.43 -79.93 -55.83 2.42 11.82 H
3764 -56.91 -13 -43.91 -77.35 -63.54 1.69 8.32 Vv
5646 -44.79 -13 -31.79 -71.42 -51.84 2.71 9.76 V
7528 -46.22 -13 -33.22 -79.93 -55.62 2.42 11.82 V
3812 -57.48 -13 -44.48 -77.9 -64.15 1.70 8.37 H
5723 -52.27 -13 -39.27 -79.5 -59.31 2.75 9.79 H
High 7630 -46.79 -13 -33.79 -79.89 -56.28 2.39 11.88 H
3812 -56.68 -13 -43.68 -77.64 -63.35 1.70 8.37 Vv
5723 -52.23 -13 -39.23 -79.58 -59.27 2.75 9.79 Vv
7630 -46.45 -13 -33.45 -79.92 -55.94 2.39 11.88 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auenise. FCC RF Test Report Report No. : FG670106A
WCDMA Band IV(RMC 12.2Kbps)
_— Over SPA S.G. TX Cable |TX Antenna S
Channel Fr(elc\1nl|1-lezn)c y ( EIBT:) (Ia';::) Limit Reading Power loss Gain Pol?:/z:)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3425 -58.19 -13 -45.19 -78.75 -64.28 1.58 7.67 H
5137 -53.45 -13 -40.45 -79.22 -60.73 2.42 9.70 H
Low 6850 -48.71 -13 -35.71 -80.32 -56.69 2.64 10.62 H
3425 -58.42 -13 -45.42 -78.54 -64.51 1.58 7.67 Vv
5137 -53.90 -13 -40.90 -79.07 -61.18 2.42 9.70 V
6850 -48.26 -13 -35.26 -80.23 -56.24 2.64 10.62 V
3465 -58.10 -13 -45.10 -78.81 -64.35 1.59 7.85 H
5198 -53.83 -13 -40.83 -79.61 -61.08 2.45 9.70 H
Middle 6930 -47.19 -13 -34.19 -79.92 -55.29 2.61 10.72 H
3465 -58.72 -13 -45.72 -78.68 -64.97 1.59 7.85 V
5198 -54.96 -13 -41.96 -79.8 -62.21 2.45 9.70 V
6930 -47.23 -13 -34.23 -79.91 -55.33 2.61 10.72 V
3505 -58.89 -13 -45.89 -79.05 -65.29 1.61 8.01 H
5258 -53.90 -13 -40.90 -79.54 -61.11 2.49 9.70 H
High 7010 -46.61 -13 -33.61 -79.23 -54.84 2.59 10.82 H
3505 -58.21 -13 -45.21 -79.11 -64.61 1.61 8.01 Vv
5258 -53.71 -13 -40.71 -79.65 -60.92 2.49 9.70 Vv
7010 -47.14 -13 -34.14 -79.91 -55.37 2.59 10.82 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auenise. FCC RF Test Report Report No. : FG670106A

Appendix D. Product Equality Declaration
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EC Fvobile

5F, C building, No. 232, Liang Jing Road
ZhangJiang High-Tech Park, Pudong Area
Shanghai, P.R. China. 201203
TEL: +86(0)21 61460666
FAX: +86(0)21 61460602

Declaration of changes from Initial to Variant
General: 6055A is a variant product of 6055U

® SOFTWARE MODIFICATIONS:
» Protocol Stack changes: No
MMS/STK/USAT/USIM changes: No

>
» DM/SUPLNVT/IFUMO/SWP/HCI: Yes (6055A does not support DM/FUMG)
>

Other changes detailed:

1.

Enable FBD band17
2. Add UICC base NFC

® HARDWARE MODIFICATIONS:

» Band changes: No
» PCB Layout changes: No
» Main RF components changes:

Antenna | AP Modem | Transceiver Powe'r. Rx SAW Filter | ASM
Amplifier
GSM850 No No No No No No No
GSMo00 No No No No No No No
GSM1800 | No No No No No No No
GSM1900 | No No No No No No No
Transceive | Power Tx Duplexe
Antenna | AP Modem et SAW ASM
r Amplifier | ... r
Filter
UMTS No No No No No No No No
band X
Ante AP Mode | Transcei | Power Tx SAW | Rx SAW | Duplexe ASM
nna m ver Amplifier | Filter Filter r
LTE No No No No No No No No No
Band x
LTE No No No No No No No No No
Band x
Power Band
Antenna | AP Modem | Transceiver Amplifie | Balun | pass Diplexer
r filter
Bluetooth | No No No No No No No No




Wi-Fi No No No | No | No No | No | No
» FM changes: No
» LCD/ Speaker/ Camera/ Vibrator changes: No (indicated the changed items if yes)
» Other changes detailed:

Reduce 2db power in band 7.

@ MECHANICAL MODIFICATIONS:

» Use new metal front/back cover or keypad: No

» Mechanical shell changes:
Whole size of EUT: No
Distance of Ear reference point to bottorn of handset: No
Other trinkets to change the surface of handset: No

» Other changes detailed:
1. Different logo on backcover.

APPROVED BY: _

Project Manager: /0.
Signature: & .

Date:



